

Our Ref: SW/MG/BR

28 August 2013

**Report 206517**

**Page 1 of 2**

Luxury Contract Furnishings Limited  
The Studio  
Royd Works  
Royd Lane  
Keighley, West Yorkshire  
BD20 6BJ

Contact: Sue

---

DATE RECEIVED	: 20 AUG 2013
QUALITY/REFERENCE	: JB006NY
REPUTED FIBRE CONTENT	: 92% PURE NEW WOOL, 8% NYLON
FABRIC DESCRIPTION	: WOVEN
COLOUR/DESIGN	: GREY
ORDER NUMBER	: 60475
PERFORMANCE STANDARD	: GENERAL

---

REQUEST: Colour fastness to light, pilling & martindale abrasion

---

COMMENTS: Flammability on report 206517/2

---



**S. WISEMAN**  
**LABORATORY DIRECTOR**



**M. GRAINGER**  
**SENIOR TECHNOLOGIST**

*This report may not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.*

**Report 206517**

**COLOUR FASTNESS TO:**

**BS EN ISO 105:1999 B02 LIGHT grade 6**

	Shade change
	6

**PHYSICAL**

**BS EN ISO 12945-2:2000 PILLING MODIFIED MARTINDALE**

Revs	Grade
500	3
1000	2
2000	2
5000	3

Sample tested against Wool abradant as specified in BS EN ISO 12947.

**BS EN ISO 12947:1998 ABRASION - END POINT**

12 kPa Load

Number of rubs to breakdown:	100,000+
------------------------------	----------